To,
The Assistant Engineer (QC)
Quality Control Lab, S & JJ, MCD
Vikas Kutir, ITO, New Delhi

Part 1 s

NoDhg&%’/ 5’6( C—B/Qa[l Date:

R'ND! 1Yy
RECEIVED 18 Sgp 007

| -9-)3

Sub: Testing of CC cubes of mix RMC M- 206 for 28 days camp, strength

1 NOW :- E1US

SH  :- Construction / Repair and covering of drains and P/L RMC in the deteriorated
Lanes of J.J. Basti HRMR Bhatta Jwalapuri.
2. Detail from where sample is coliected:  Above noted work.
3: Name of Circle/Division: Circle-I, C-3
4. Name of Junior Engineer Sh. Raman Bhatt
3. Name of Assistant Engineer: Sh. V.k. Chauhan
6. Name of Executive Engineer: Sh. V.S. Fonia
i Name of Contractor/Agency: M/s Manni Mahesh
8. Name of Officer vollection sample : NS . FopiA...............
4, Date of collectisn: sy s LD oesnsawrnmnnnanan
10. Date of Testing: RT3 DT W Y S -
il. Required Strength: As per specification
12. No. of specimen sent for testing: 3 Nos.
13. Size of specimen: ISX]S Cms
14, Mark of Specimen:

er% M;, JE\EE’W

Specimen relating to work mentioned above is/are sent for testing. It is certified that the sample
(S) marked.............. hasfhave been taken in my presence which represent............ cuantity of

work/supply made at site/store. ﬁ{’/
Signa@.’m Sign upeﬁ Contractor

Incharge of work

Part IT TEST REPORT
No. SE (QC)/AE (Lab)204%D- 15§ ﬁ Date: |¢|o4q [t 7
Test No. 1y2.% Date ’
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Tested in mWence

Only testing has been conducted in this laboratory, the samples have been collected, cured, and

handed over by the filed staff of the concerned division, »
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